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P/O No. 322015050231 EN 10204(2004) TYPE 3.1 Certificate No. H20150700665 — 14
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(Notel (1) Ceq: {CE=CHMn/GHCI/5+V/S+M/S+NI 540U/ 1 6)

(2} Gauge length : 20C mm

{3} Yie'd Ratio = YP/TS
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HMS 1 102(A)-3a

WE REREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSC WITH THE REQUIREMENTS CALIED FOR THE ABOVE ORDER
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